
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
114903   ASTM A-36/A-572-50         0.153  0.826  0.017  0.005  0.184  0.020  0.020  0.019  0.005  0.035  0.002  0.007  0.003
117616   ASTM A-36/A-572-50         0.155  0.857  0.020  0.005  0.162  0.019  0.021  0.019  0.005  0.028  0.005  0.012  0.003
117617   ASTM A-36/A-572-50         0.144  0.862  0.016  0.008  0.181  0.012  0.019  0.018  0.004  0.039  0.004  0.009  0.003
117618   ASTM A-36/A-572-50         0.163  0.856  0.019  0.004  0.176  0.020  0.021  0.022  0.005  0.031  0.005  0.008  0.003
217526   ASTM A-36/A-572-50         0.159  0.825  0.013  0.006  0.168  0.019  0.019  0.021  0.004  0.029  0.004  0.008  0.004
217529   ASTM A-36/A-572-50         0.158  0.858  0.022  0.005  0.172  0.019  0.024  0.019  0.004  0.033  0.005  0.007  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
114903          261107516A      59.259(KSI)     74.074(KSI)     24(%)
114903          261107517A      55.384(KSI)     71.703(KSI)     25(%)
117616          261112749A      65.482(KSI)     79.030(KSI)     23(%)
117616          261112750A      66.582(KSI)     79.083(KSI)     24(%)
117617          261112797A      61.527(KSI)     73.612(KSI)     26(%)
117617          261112798A      62.527(KSI)     75.887(KSI)     24(%)
117618          261112722A      65.756(KSI)     77.712(KSI)     24(%)
117618          261112724A      65.260(KSI)     78.194(KSI)     24(%)
217526          261112729A      65.984(KSI)     78.631(KSI)     25(%)
217526          261112730A      65.662(KSI)     77.216(KSI)     26(%)
217529          261112845A      67.204(KSI)     78.504(KSI)     25(%)
217529          261112846A      67.880(KSI)     79.876(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
114903          261113051A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
117616          261113050A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
117617          261113050A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
117618          261113050A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
117618          261113051A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
217526          261113050A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
217529          261113051A      21           14.0000      6.7500       12.2000      44.640          10876           0000509758
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
114903          261113051A      000130       1001528070
117616          261113050A      000130       1001528070
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
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117618          261113051A      000130       1001528070
217526          261113050A      000130       1001528070
217529          261113051A      000130       1001528070
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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